





BUREAU
VERITAS





TEST REPORT

DURHAM ENTERPRISES
 4752 W. CALIFORNIA AVE, BUILDING A, SUITE
 1000

LAB LOCATION:
LAB NUMBER:

SHENZHEN
 (8512)173-0138

ATTN: JENNY LAMBSON
CC: jennylambson@durhambrands.com
 juliecagle@durhambrands.com
 marcmonson@durhambrands.com
 alexfuller@durhambrands.com
 kevin@accessorysalon.com

DATE IN: JUN 21, 2012
MOD. LOG IN: /
DATE OUT: JUL 02, 2012
REVISED DATE: /
WORKING DAYS: 7
PAGE: 3 OF 6

OVERALL RATING	
PASS	_____ X _____
FAIL	_____
DATA	_____

TESTING FOR
TOTAL LEAD IN SURFACE COATING
TOTAL LEAD CONTENT IN SUBSTRATE
ASTM F963 SOLUBLE HEAVY METAL

Sample Description:	GIMME CLIPS HAIR ACCESSORIES								
Manufacturer:	DURHAM ENTERPRISES				P.O. No.:	14814			
Buyer:	DURHAM ENTERPRISES				Style:	/			
Country of Origin:	CHINA			Country of Destination:	USA.				
Color:	/			SKU Number:	003056.002615.001883. 003208				
Re-test:	Yes:	<input type="checkbox"/>	No:	<input checked="" type="checkbox"/>	Charge Vendor:	Yes:	<input checked="" type="checkbox"/>	No:	<input type="checkbox"/>
Previous Report No.:	/								



EXECUTIVE SUMMARY:

1. The submitted sample(s) demonstrated satisfactory level of total lead content in surface coating test which comply with the requirement. **(PASS)**

TOTAL LEAD CONTENT IN SURFACE COATING

Consumer Product Safety Improvement Act (CPSIA) of 2008 "Ban of Lead-containing paint and certain consumer products bearing Lead-containing paint",

Canadian Hazardous Products Act (CHPA), R.S., c. H-3, Schedule I, Part 1, Item 2

NO COMPOSITE **COMPOSITE**

Element:	Lead	
Requirement: Maximum allowable limit:		
<input type="checkbox"/> CHPA limit:	<input type="checkbox"/> 600 mg/kg	
<input checked="" type="checkbox"/> CPSIA limit :	<input checked="" type="checkbox"/> 90 mg/kg	
Sample Description		
	Result	Conclusion
Color / Component	(mg/kg)	<input checked="" type="checkbox"/> CPSIA (90ppm) <input type="checkbox"/> CHPA (600ppm)
Location		<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
Style		<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
1 White coating	40	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL

LT = Less Than mg/kg = milligrams per kilogram (ppm = parts per million)
* = Average of duplicate analyses

Remark: _____
In some cases, the tested component cannot be tested individually due to overlapped coatings.



2. The submitted sample(s) demonstrated satisfactory level of total lead content in substrate test which comply with the requirement. **(PASS)**

TOTAL LEAD CONTENT IN SUBSTRATE (Consumer Product Safety Improvement Act (CPSIA) of 2008)

Client's total lead in substrate

Sample Description				Result	Conclusion	
	Color / Component	Location	Style	(mg/kg)	<input checked="" type="checkbox"/> (100ppm)	<input type="checkbox"/> Client's Limit_300ppm__
1	Silvery plated metal	Hairpin	All	26	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
2	Silvery plated metal	Spring	All	50	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
3	Silvery plated metal	Nail	All	27	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
4	Silvery plated metal	Big button 1	All	13	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
5	Transparent plastic	Glue	All	26	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL
	Transparent plastic	Bead	B			
	Transparent plastic with red print	Bead	A			
6	Transparent plastic with black print	Bead	C	<10	<input checked="" type="checkbox"/> PASS <input type="checkbox"/> FAIL	<input type="checkbox"/> PASS <input type="checkbox"/> FAIL

LT = Less Than

mg/kg = milligrams per kilogram (ppm = parts per million)

* = Average of duplicate analyses

REMARK(S):

1. As per client's request, only the following tests were conducted.
 - Total lead in surface coating.
 - Total lead content in substrate.
 - ASTM F963 soluble heavy metal
2. Due to the submitted sample did not contain full surface coating can be scrap off, thus, the ASTM F963 soluble heavy metal content for submitted sample is not applicable to be conducted.
3. No protocol is enclosed with this report.

NOTE: If there are questions or concerns regarding above report, please contact the appropriate lab persons.

Technical questions & concerns:

Mealson Huang /Figo Liang
(+86)755-86000151 (Ext 6224 / 6663)
mealson.huang@cn.bureauveritas.com
Figo.Liang@cn.bureauveritas.com

General Enquiries:

Vivian Zhu/ Kitty Chen
(+86)755-86000151(Ext 6294 / 6280)
vivian.zhu@cn.bureauveritas.com
kitty.chen@cn.bureauveritas.com

BUREAU VERITAS SHENZHEN CO., LTD



JASON WONG
MANAGER – HARDLINES DIVISION